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AT B BEh b HR B AT B AER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) @

£ HE B (Sample Submitted By) . EEA|Z XA R2 5] (SEKOND CREATIVE DESIGN CO., LTD.)

# 5% % #% (Sample Description) : A4 CAST IRON ROASTER-AZ4ri#7 /& (AA4RERJE N 48-454ci¥i 2 )

£ 5% (Style/Item No.) : SE-02260

¥ s A H (Sample Material) . 454R CAST IRON + ERER&E COATING (& Z)

4 & R B (Manufacturer/Vendor) @ W HA|ZAL A R 5] (SEKOND CREATIVE DESIGN CO., LTD.)

J& & B (Country of Origin) : &% (TAIWAN)

otk B # (Sample Receiving Date) : 2014/02/18

)X H7 M) (Testing Period) : 2014/02/18 TO 2014/02/27

A E K (Test Requested)  RBEEFLAEL ) BRES “P?'Tifriﬂxzfg NS ERTHRATERBESSASSOE

BAEAZREE 4L (102.08. 20045 B F $ 102135014655 5 ) iATA T3 / As
specified by client, selected parts on the submitted sample(s) of Leachable
Lead and Leachable Cadmium content for compliance with Article 6 of
Sanitation Standard for Food Utensils, Containers and Packages (MOHW Food No.
1021350146 was amended on 2013/08/20) were tested with the following items:

A4 K (Test Results) : #HATFT—HE (Please refer to next pages).
& % (Conclusion) : *E]ﬁ’ffigf TRt ey ;?;S:\'a ’ ?'TE;EERZ% » ﬁ%éﬁlﬂ'lii%%ﬁ'é\q"iﬁ/E}%%;E:E%‘%@%%T

EAZREE 8 (102.08. 20304 R F $£ 1021350146585 151E). / Based upon the
performed tests on submitted samples, the test results of Leachable Lead and
Leachable Cadmium comply with the limits of requirements in Article 6 of
Sanitation Standard for Food Utensils, Containers and Packages (MOHW Food No.
1021350146 was amended on 2013/08/20).

* RIAMEERECA AL I LCFRARMBARALER ) EXRKAERZISFEMN BB HE T HRBIREH B *

(The test report is the test result issued by the testing institutions as requested by the consignor. Regarding to the

George Fd

Signed for andon b
SGSTAIWANLTD:
Chemical Laboratory—Taipei
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AL E (Test Results)

)X 242 (PART NAME) No.1 : 2 &%/ (BLACK COATING)

i 38 (PASS)
S 1z % 3% 3% 7 &8 X R
3l = ; sl = 3
! (Unit) (Volume) ) 1 RAE (Result) FR1E
(Test Items) (al) (Method) (MDL) No 1 (Limit)
4% / Lead mg/L PR Vo - NN SN 0.1 n.d. 2.5
g 2 E‘ oF o~ o5 e
mg/L %ﬁ%ﬂw% ﬁﬁ“~ziﬁ% 0.1 n.d. 2.5
=z A2
mg/L S (10259 A6 8 LR F 0.1 n.d. 2.5
g%1021950329y%a:€?)’ 17893
mg/L A 0.1 n.d. 2.5
FTRB T AHLRE LT
mg/L / As described in Method of 0.1 n.d. 2.5
mg/L 5520 Test for Food Utensils, 0.1 n.d. 2.5
48 / Cadmium mg/L containers and Packages - 0.01 n.d. 0.25
mg/L Test of Glass, Porcelain 0.01 n.d. 0.25
mg /T and Enameled Products (MOHW 0.01 o d. 0.25
Food No. 1021950329
mg/L announced, September 6, 0.01 n.d. 0.25
mg/L 2013), Analysis was 0.01 n.d. 0.25
mg/L performed by ICP-AES. 0.01 n.d. 0.25

ﬁ?‘z(Note):
1. mg/L = ppm
2. n.d. = Not Detected / *#ﬁ‘?ﬂ:‘.
3. MDL = Method Detection Limit (77 &8 4% FRAH)
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* BAFRARART  AATETHRRAZAES/ Rz, =

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CY/2014/20737
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